[?jﬂ
SIEHE SETTING LISTE
SEE SETTING LIST [@ @ =

1)

105 SX 2011 <2011><US><6101K5>
FRONT FORK DISASSEMBLED

=

=@

(- p :

= 2@ e @ Rapain it

Teile mit
1 Parts with
l
Pos Part Number Description Additional Text Quantity

1* 4357039551 SCREW CAP M46X1,5 CPL. 2.00
2 46811042 O-ring 40x2 NBR70 black 2.00
3* 486008128 ADJUSTING KNOB + SCREW 2.00
8 48600481 Cross countersunk head screw M 2.00
9 48600046 O-ring 3x1,5 NBR70 2.00
12* 43570614E Fork outer tube 44,14x510 dt49 2.00
13 43570099 Round-wire snap ring 53x2 2.00
15 43570204 pilot bushing 43x47x12 2.00
16 43570092 Supportwasher 45x52,5x1,5 2.00
17 43570201 Seal ring 43x52,9x9,5 2.00
18 43570008 Snap ring SB53x1,5 acc drawing 2.00
19 43570202 Dirtscarper NOK 43mm 2.00

9505



22 43570203 Guide bushing 42x44x20 2.00
24 43570396S Stop 12,4x28,6x135 cpl. 2.00
30 48600695 Adjustment tube 6x442 short version 2.00
31 48600694 Piston rod 12x476 short version 2.00
33 48600277 Needle 4,5x43,6 2.00
34 48600298 O-ring 2x1,5 NBR70 2.00
35 48600444 Spring (5,4) 4-23 rebound 2.00
36* 43570133 Preload bush 26,5x38x2,5 2.00
37 43570133 Preload bush 26,5x38x2,5 2.00
37 43570134 Preload bush 26x35x4 2.00
37 43570135 Preload bush 26x38x10 2.00
37 43570136 Preload bush 26,5x38x1,5 2.00
38 950100328 SPRING 3,4 N/MM SET D=4,4MM 0.00
38 950100338 SPRING 3,6 N/MM SET 0.00
38 950100318 SPRING 3,2 N/MM SET D=4,2MM 0.00
39 43570131 Spring retainer 33,5x38,2x3 2.00
41 48600430 Guide bushing 12x14x10 2.00
42* 4860083052 SCREW SLEEVE M27X0,8 CPL. 2.00
43 48600299 O-ring 6x1,2 NBR70 2.00
44 48600511 Spring (13,9) 17-32 rebound 2.00
45 48600513 TAP REBOUND 07 2.00
46 48600525 Spring retainer 12,3x19x1,25 r 10mm increase 2.00
47 48600382 Spring (11,4) 0,4-8 valve 2.00
51* 48600455 Piston ring 21x23x5 2.00
52* 48600575 Piston 6,07x22,7x13 2.00
55 40540486 Nut M6x0,5 h6,5 WAF 10 rebound 2.00
57* 48600870 Tube 23x330 2.00
58* 48600764 Adapter 23x28x70 2.00
59 43570023 O-ring 41x2 NBR7O0 siliconized 2.00
60* 4357052851 AXLE CLAMP L/S + TUBE CPL. 1.00
61* 4357052751 AXLE CLAMP R/S + TUBE CPL. 1.00
62 0025060206 HH collar screw M6x20 TX30 4.00
63* 48600885 Nut valve M6x0,5 h6,5 WAF17 2.00
64 48600202 Spring (8,5) 16,5 valve 2.00
69 48600586S Tap compression cpl. 2.00
71 48600047 Piston 6x27,8x9 compression 2.00
72 46811499 O-ring 21x2 NBR70 2.00
73 35480320 O-ring 24x2 NBR70 2.00
76 48600049 O-ring 8x2 NBR70 2.00
81 48600004 Copper disc 29,5x33,5x1 2.00
82 48600141 Rubber cap 35x10 NBR80 2.00
83 T511 SILICONE GREASE F. DUST STRI 1.00
98 4860076551 FORK OIL SAES5 5L 2008 1.00
99* R511 REPAIR-KIT 1.00

* = New part




